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4 IRBABBIGL | Zm ey | memmeR A
Product Name B;:::;y SCRUBRANE |\ Olient Jiade Energy Technology(ZhuHai)Co.,Ltd
. B1200G, 3.7V, 3250mAh, | Z4T 75 ikt ?ﬁfﬁ@% X =MBUER-CE 9 5 14
¥ | D ]
Model/Type izz'g%f% e R R igg‘r‘;ss 1# Building,No.9 The 7th Dingwan
’ Road,Sanzao Town,Jinwan District,Zhuhai
g plick4 , JC it . -
S WALIS, TS | s
Sample Quantit 18 batterics, Manufacturer | Same as Client
Y 25 component cell
. . 1|3 i b b .
B oK pE MEFIRIE | Episni
Sample Source Submitted by Manufacturer A;grli:szc WCT | Same as Client Address
WORE H 3 2016.12.27 I [7) ] 3 P
Receipt Sample Date o Factory Same as Client
R FHRL 7T I i
Testing Kind Entrusted Test acory Same as Client Address
Address
@%&Hﬁﬁ FFUAEFE] (Start Date): 2016.12.27 ZEWI ] (Complete Date): 2017.01.10
Testing Date
G AL IR (Temperature): (22.4~24.7) C; ¥ (Humidity): (19~22) %R.H.;

Testing Environment

KRS JE J1(Atmospheric Pressure): 101kPa

UN 383, Rev.5, Amdl (KT fEkG e ¥iatm i @il B —ii b FH) 58 =%

s bRiE/ 7 2 38.3 T (<5 A A It AN S T L AL )
Testing Standard "Recommendations on the TRANSPORT OF DANGEROUS GOODS-Manual of Tests and
/Method Criteria", Amendment 1, Fifth revised edition, Part III, 38.3"Lithium metal and lithium ion
batteries"(UN 38.3).
HRHE UN 38.3 (LT fafs teia i i @ i -B—ilse FAr T ) S8 =04 383 17 (&
JE B A AT BE B 2, X AT 1 e BEAAG  IREER  RB) R
o | PIrRE . AMEEERYS LR A RS, A HTE A7 T et ke DL B i

Testing Description

CERT W s

According to UN 38.3, batteries are subjected to Altitude simulation, Thermal test,
Vibration, Shock, External short circuit and the Overcharge test, its component cells are
subjected to Impact and Forced discharge test.

RIE 4518 Verdict

FFAESR Qualified

i 3% Tested by

3 (Date): 2017.01.10

o 4 A

# 1% Checked by

Ia2.

FH# (Date): 2017.01.12

it #E
Approved by

H#i (Date): 2017.01.12

=
17

% Wang Ying: A1 57 A Technical Manager
A%k He Penglin: #|3:1F Vice Director

Vi HERE PP RN G, N RRANEH AT, “FRRAGHK, «

PRI AMICHIE -

Notes: In verdict column ,“P” means pass, “N” means no application, “F” means fail, “—’means no Verdict.
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3R X2 Ut B General product information

Ff i 2584 (Sample Type):

se 5 n 78 &

Rechargeable or not Yes

O Hjth & o 2 oy o

Cell Use Electrochemistry System

=
JHi& LI 2 B1200G
Use Power Supply Battery Model
TSEN L1 b AL L4 P
Composing Mode | 1SIP Electrochemistry System iR LiCoO,
A=

M HiihZl | Manufacturer Of | LG

Battery Cell
CER(EEICREs CERIESS s
LG INRI8650FIL . 3250mAh
Cell model G ’ Cell Capacity m
G SR W -
Contained In Equipment during T:;Cl
transportation
e
PRPRHLE WE A HE e &L
. 3.7 9 . 3250mAh 9 12.025Wh

Nominal Voltage v Rated Capacity m Rated Energy W

e H B BOR L7 AR S

Max. Charging 4.25V Max. Charging 2000mA ' . 650mA

Charging Current

Voltage Current

TR HL FRe K HEL FRLAL Fo HL Ak LR

Discharge Cut-off | 2.5V Max. Discharging 2000mA Charge Cut-off 65mA

Voltage Current Current

WA H « #E 5 KJBF Test items, sample and Order

45 Test No. MR 15 H Test Items FE i 45 Sample No. 4518 Verdict
Tl o FE AR, Altitude simulation Al~A10 P
T2 I X5 Thermal test Al1~A10 P
T3 ik %} Vibration Al~A10 P
T4 i Shock Al~A10 P
T5 445 % External short circuit Al~A10 P
T6 i 5 /4% 1% Impact / Crush CI~C5 P
T7 it i 75 Hi Overcharge All~Al4, Bl1~B4 p
T8 35 1| Forced discharge D1~D10, EI~E10 P

FERMITUALEE: A1~A14 8 1 IRIEH e 4z 78 HRAS . B1-B4 4 50 UM e A ARaS . C1-C5 9 1 IKAERS 50 % #l e
Z5dit: D1-D10: 1 KAEH 5 AR : E1-E10: 50 KAEH 58 &0 RE . I A1-A14, B1-B4 4, C1-CS,
D1-D10. E1-E10 M3 soff .
Pretreatment of the samples: A1~Al14 in first cycle in fully charged states; B1~B4: in after 50 cycles ending in fully charged
states;C1~C5: in first cycle at 50% of the design rated capacity;
after 50 cycles in fully discharged states.

NOTES: Al-A14, B1-B4 are batteries, C1-C5 , D1~D10, E1-~E10 are component cells.

D1~D10: in first cycle in fully discharged states; E1-E10: in

BRSE M -
Tl

T
T7
T8

™| - [T ] - [15] —~ [ 4dEnd |
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UN 383 MK 575 HE K45 R Test method and data

Pt BB 20 FE Y 2H )5 i Mass of cell or battery (M) Ji 145 2 BRAE Mass loss limit
M<lg 0.5%
1 g=M=<75g 0.2%
M>75g 0.1%
383.4.1 48 T.1: & FEFHL Test T.1: Altitude simulation P
3834.1.1 H 1)

AR E KA F iz

38.3.4.1.2 iKEFEF

BRI H IR H 2R A T D A T BT 11,6 TIAAEAEERE (20+5) CRAFMED 6 /M.

383.4.1.3 % K

WERTER . LR, A, ERERMICE K, IF HARANEE i it B il 20 78 0 5 ) 0T 8 B AN T
HAEBATIX — B BT HL R A 90%6 o Lyt AN I AL B 745 50X — R . A R U A R ANIE 1 58 2O R
A e R R R 4

38.3.4.1.1 Purpose

This test simulates air transport under low-pressure conditions.

38.3.4.1.2 Test procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5)°C.

38.3.4.1.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

=] TN
If”f'?: 1:&3“; il Before l_csl Jui}.-v.}ﬁ After l(_:sl BES | e .

Sample Fid(g) | HWH(V) | Fif(g) | HE(V) | Massloss | Voltage loss Verdict
No. Mass Voltage Mass Voltage (%) (%)
Al 47.3699 41178 47.3652 4.1156 0.01 0.05 P
A2 47.4346 41182 47.4299 4.1167 0.01 0.04 P
A3 47.3426 41179 47.3385 4.1168 0.01 0.03 P
A4 473218 4.1197 473123 4.1184 0.02 0.03 P
AS 47.5310 41167 47.5215 4.1159 0.02 0.02 P
A6 47.3279 41183 47.3232 4.1161 0.01 0.05 P
A7 47.3665 4.1150 473618 4.1138 0.01 0.03 P
A8 47.2920 4.1148 47.2825 4.1129 0.02 0.05 P
A9 475118 4.1184 47.5070 4.1172 0.01 0.03 P
Al10 47.6998 41175 47.6903 4.1150 0.02 0.06 P
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UN 383 MR A= £ K4 R Test method and data

38.3.4.2 i3 T.2: IS Test T.2: Thermal test | P

383421 H 1

AR VA Fb b R EER 5 - R 2 ) 2 s e S M P L o K A ) P RS R AR i PR P AR AT
38.3.4.2.2 RIFET

BRI VR Lt 2 N S AE R FE A5 T (7222) C AR D 6 /N, 38 B RIRIR E 3% T (-40£2)C
FAEIBCE /D 6 /NI o AN A i e ik FEE 2 1) F) g K IT T ) 2 30 43+ o it — 7 A EA T, LS8Rk 10 K,
PR BT AT ARG HV A H B A AE IR BRIR B (20£5) CRAFM 24 /b o 0 FRBY i yth Ay, 5855 0k

S e EE YA ) 22/ 2Dy 12 /N

383423 % K

WRTCER LA oA, TR MICE K, I B Hith 2 f it 20 72156 Ja 1 T g U AN /N T

HAEATIX — RIS AT R ) 90% o RV RT AL 2 B 7 50X — 225K . A3 Ok WL IR A9 SR AN E A T 56 TR R

A R L AT B 2

38.3.4.2.1 Purpose

This test assesses cell and battery seal integrity and internal electrical connections. The test is conducted using

rapid and extreme temperature changes.

38.3.4.2.2 Test procedure

Test cells and batteries are to be stored for at least six hours at a test temperature equal to (75 = 2 )°C, followed by

storage for at least six hours at a test temperature equal to (-40 £+ 2 )°C. The maximum time interval between test

temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells and

batteries are to be stored for 24 hours at ambient temperature (20 + 5) °C. For large cells and batteries the

duration of exposure to the test temperature extremes should be at least 12 hours.

38.3.4.2.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no

rupture and no fire and if the open circuit voltage of cach test cell or battery after testing is not less than 90% of

its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells

and batteries at fully discharged states.

= e A R LA =
I;ég tiuﬁ fil Before t_est R 5 After tést FEe | R b, e
S;implc Ji i (g) HIE(V) | () HLJE(V) | Mass loss | Voltage loss Verdiot

No. Mass Voltage Mass Voltage (%) (%)

Al 47.3652 4.1156 47.3557 4.1078 0.02 0.19 P
A2 47.4299 41167 474204 4.1124 0.02 0.10 P
A3 47.3123 4.1168 47.3094 41119 0.01 0.12 P
A4 47.3123 4.1184 47.3076 4.1108 0.01 0.18 P
A5 47.5215 4.1159 47.5120 4.1099 0.02 0.15 P
A6 47.3232 41161 47.3137 4.1125 0.02 0.09 P
A7 47.3618 4.1138 47.3523 4.1076 0.02 0.15 P
A8 47.2825 4.1129 472731 4.1078 0.02 0.12 P
A9 47.5070 41172 47.4975 4.1103 0.02 0.17 P
Al0 47.6903 4.1150 47.6807 4.1092 0.02 0.14 P
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38.3.4.3 i3 T.3: 4k ) Test T.3: Vibration | P

383.43.1 H 1

AR B I i 7R P AR B

38.3.4.3.2 I FT

HL I AT 2 R T REDLT- &, (ARG AT, JERERERR W SE AL SRR . RSN IE IR BT,
SARAE T HRZEFN 200 #2222 (6], FEEIE) 7 #62%, BEREEN 15 7p8h. X —IRANISFEUR; =N FHH 36 FL) st
LR ITALHVEE— AT R ERE R AT 12 Rk, SN 3 /iy Forbh— MR B 7 [ 40 200 5 i 1F 3 L
PEXTECAIR A, SRR EAL 12 T A Ehd AN b)), Xt 12 F 58 2 3K
M CRASHIZ) HRTALE .

SPBAVNR A . N T7 BRZZOT AR, DRIF 1o MBI L, ELBIARIEE] 18 #i2k. A5 R IRIE PR EF
£ 0.8 2K (ERFE 1.6 Z22K), FFHGINANER B2 MR A B 8g, (SRFELINy 50 2% ). K K
TRIFAE 8ga ELEIFHRHG N F] 200 72

383433 % K

WA P AR G o BN R oA e K, I B R L it B T 2 AR 5 = A 3R
L2 2 5 B ARG Ja B S B 0T AN T AEREATIX — UG T LR AT 90% R A Ll ZH B AF
EARTESK o A7 5 FE R ) R ANE F T 56 A0 R IR AR 1 a6 r vl R et 4

38.3.4.3.1 Purpose

This test simulates vibration during transport.

38.3.4.3.2 Test procedure

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such
a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times
for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12
kg(cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1 6 mm total excursion) and the frequency increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

38.3.4.3.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

5 A o Ty
Z’;g 156 [T Before test RS 5 After test GRS | BESiH M, BEGAER
Sample Jii () HE (V) Jii i (g) H (V) | Mass loss | Voltage loss Verdiet
No. Mass Voltage Mass Voltage (%) (%)
Al 47,3557 4,1078 47.3462 4,1065 0.02 0.03 P
A2 47.4204 41124 474109 41112 0.02 0.03 P
A3 47.3094 41119 47.3047 4.1095 0.01 0.06 P
A4 47.3076 4.1108 47.2981 4.1084 0.02 0.06 P
AS 47,5120 4,1099 47.5072 4,1091 0.01 0.02 P
A6 473137 4.1125 47.3042 4.1108 0.02 0.04 P
A7 473523 4.1076 47.3428 4.1057 0.02 0.05 P
A8 472731 4.1078 472636 4.1049 0.02 0.07 P
A9 47,4975 4,1103 47.4880 4,1087 0.02 0.04 P
Al0 47.6807 4.1092 476712 4.1060 0.02 0.08 P
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38.3.4.4 k% T4: ' ifi T4: Shock | P

383.44.1 H 1

AP0 B A2 o F b T g R AR i i

38.3.4.4.2 I FT

FE It M g 2 P R S SRR A R e B b, SRS RN H I ZH A0 P A e R T o B LT AT L
HARNZE B K NG EE 150g RN PP R LI (] 6 22 RP A IE5Z b BN b s B L 20 7E = A A TE
R Lt B LT 2 223 U AL E Dy M4 2 = b iy, A EROT MGz =iabdr, B3tz 18 i
AN, R H i R R AR Rt 2 20 23 52 g I B S0gn UK PR LRI 8] 11 R0 1B 5% bt . BN
R L 2 20 = A BAH 3 B b e 3 5 AL E 5 M2 2 = arbile, 3R ROT M & 52 =aili, SM3t4&
52 18 pfitie

383443 % K

WRTCER LA oA, CRRMICE K, I HAA 5 fith 2 f it 20 A2 R0 Ja B T g U A /N T
HAEATIX — RIS AT R ) 90% o RV RT AL 2 B 7 50X — 225K . A3 Ok WL IR A9 SR AN E A T 56 TR R
A RS L AT L 2

38.3.4.4.1 Purpose

This test simulates possible impacts during transport.

38.3.4.4.2 Test procedure

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three shocks
in the positive direction followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks.

However, large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive direction
followed by three shocks in the negative direction of each of three mutually perpendicular mounting positions of
the cell for a total of 18 shocks.

38.3.4.4.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

£ H s A =
Igg iitfﬁ‘ Hii Before t_est 98 J5 After tf_:St B | HUE S .
S;lmple Ji B (g) HIE(V) | k(g M E(V) | Mass loss | Voltage loss ’ Verdiot

No. Mass Voltage Mass Voltage (%) (%)

Al 47.3462 4.1065 473367 4.1036 0.02 0.07 P
A2 47.4109 41112 474014 4.1083 0.02 0.07 P
A3 473047 4.1095 473021 4 1066 0.01 0.07 P
A4 47.2981 4.1084 47.2934 4.1063 0.01 0.05 P
AS 47.5072 4.1091 47.5025 4.1070 0.01 0.05 P
A6 47.3042 4.1108 47.2948 4.1083 0.02 0.06 P
A7 47 3428 4.1057 473334 41032 0.02 0.06 P
A8 47.2636 4.1049 47.2542 4.1028 0.02 0.05 P
A9 47.4880 4.1087 47.4786 4.1062 0.02 0.06 P
Al0 47.6712 4.1060 47.6617 4.1039 0.02 0.05 P
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38.3.4.5 k40 T.5: S ki T.5: External short circuit | P

383451 H 1

ARG AR AN S R I

38.3.4.52 RIGFET

Fe Ay TG b B RV AL IR B, AN SRR A B (55420 C, R HbEIb4E (55+£2) CTF
52 BAHMH/NT 0.1 BRI R ES S5 F o X — R B 25 AF A AE s ith B r VB AL SNSRI S RT3 (554+2) Cla4ks:
BB NI

383453 2 K

RS PR EAIE 170°C, I HAERK S A S5 )5 6 /N EfRfR . TR, ToAE K, HLiRT LI
HENFFE A TTE K o

38.3.4.5.1 Purpose

This test simulates an external short circuit.

38.3.4.5.2 Test procedure

The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches (55 +
2)°C and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of
less than 0.1 ohm at (55 + 2)°C. This short circuit condition is continued for at least one hour afier the cell or
battery external case temperature has returned to (55 £+ 2)°C. The cell or battery must be observed for a further six
hours for the test to be concluded.

38.3.4.5.3 Requirement

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours of this test.

FE S iR (C) A AT EER
Sample No. Maximum Temperature Verdict
A6 554 P
A7 554 P
A8 553 P
A9 55.1 P
A10 554 P
A6 553 P
A7 554 P
A8 553 P
A9 55.2 P
A10 554 P
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38.3.4.6 A4 T.6A: Hiili Test T.6 A: Impact | P

383.4.6.1 H 11

AT IR B0 A UL B o B A5 T R P S R R MUBR PR A

38.3.4.6.2 RIfE/F— ﬁ#(um+aﬁww\18%*mlﬁ%m)

BURE RV ST B P IR e — 1R 316 BURBE AN BBAE B b, B ELAR 15.8 K £0.1 =&
K, KEEZRA 6 %K, sl KR, W oF 2K 9.1 Fr+0.1 TR EMEN 61+£2.5
JEL K e Ak i i BB AR AR 22 AL, A — AN LT BE SR A L f ¥ s e By /)~ 11 3 T U3 B3
DA ELGE BOETE T 5] VR EENS 5 KF SCHER T 2 90 FEVE R .

Pz 00ARE, RS T R TPAT I SRUSHE R O R ELAR 15.8 282K £0.1 Z2K2 R m i b
M r. i FE RS2 — k.

383.4.64 2 K

RSN R AR 170°C, I BAERR R SR K5 6 N MR, R, Jolkek, AR
LERNIESES j:lﬁgjz

38.3.4.6.1 Purpose

These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.
38.3.4.6.2 Test procedure — Impact (applicable to cylindrical cells not less than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg = 0.1 kg mass is to be dropped from a height of 61 £2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall
be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm = 0.Ilmm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

38.3.4.6.4 Requircment

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test.

TS B (C) HE: RBFEER
Sample No. Maximum Temperature Verdict

Cl1 129.7 P

C2 122.6 P

C3 124.9 P

C4 120.1 P

C5 119.6 P
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38.3.4.6 4 T.6 B: #%/k Test T.6 B: Crush | N

38.3.4.6.1 H 1
AT IR B0 A UL B o B A5 T R P S R R MUBR PR A
38.3.4.6.3 WMIGFET—H I GEM TR, 2856, 18 /440 it B AR/ T 18 Z KM BIAE A i)
g B T H I E P AP I B, %R D BEZETINCR, AR5 — A3 il b BB K290 1.5 JEK
IR o BREFFELHEAT, MIEHILLLT =Mz —

(a) WA Sy EEILE] 13£0.78 T4

filtnn: F—ANEFEEAR 32 KM T/, B AT e ik 2 17 JEmf .

(b)  HHE FREED 100 24K 57

(c)  HLIARTEIL B FUEFE R S0%ELLA 1.
—HIEF R KIES), HE TR 100 ZREEZ, sifib2Bw 2K EER 50%, BIal iR /7.
1 I B 2 mL b A 0 P — TR ot e o L0 /4668 10 2 Wtk 2 AP 4 Tt e« [0S S Ltk 2 DA 2 i
)7 1) i s
FEANAAE L BT I R IR e o PR BRI 5E 6 /N o TR A ) 2 1 A g oA 156
RN T & S Y
383.4.64 % K
RS FEIREEAIE 170°C, I HAERI R Lkl 5 6 N AR, R, ok, iAot
R ED AT & AT E K .
38.3.4.6.1 Purpose
These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.
38.3.4.6.3 Test Procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18 mm in diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.
(a)The applied force reaches 13 kN £ 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17

MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(¢)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells or component cells that have not previously been
subjected to other tests.
38.3.4.6.4 Requirement
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test.

FEdh S R (C) HlE: EBFFEER
Sample No. Maximum Temperature Verdict

|
|
z|z|z|z|z
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38.3.4.7 i35 T.7: ifJE 7 Test T.7: Overcharge | 3
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38.3.4.7.1 Purpose

This test evaluates the ability of a rechargeable battery to withstand an overcharge condition.

38.3.4.7.2 Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the test
shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

38.3.4.7.3 Requirement

Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven days of the test.
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38.3.4.8.1 Purpose

This test evaluates the ability of a primary or a rechargeable cell to withstand a forced discharge condition.

38.3.4.8.2 Test procedure

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at

an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in

series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity

divided by the initial test current (in ampere).

38.3.4.8.3 Requirement

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within

seven days after the test.
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No. Name Type No. Calibration Date )
Br2 &
- 34401A S006
1 DMMS 2017.03.24 J
) TR TP-214 $498 2017.04.20 J
Electronic Scale
A= P s
3 U A Q025 $538 2018.08.17 v
Low Pressure Chamber
4. | wAn DC-600-6 S659 2018.07.14 J
Vibration Platform
yih e 2R A £
5. g £ CL-50 $660 2017.07.14 J
Shock Platform
Al FE I P 6 A
6. The thermal abuse BE-T-216 S562 2018.01.10 N
explosion-proof test
Chamber
7 BRI GL200 S555 2017.09.05 J
Data Collector
34 ST Bg
. B RS GL800 S544 2019.09.05 y
Data Collector
13 A
9 Rl HYN-BP-2005A $558-2 2017.05.30 v
Battery Tester
R 5 AR A 0 A
10. Rapid Temperature — S633 2017.05.30 J
Alterate Test Cjamber
o o
1. XML A 6x32-80 $638 2017.05.30 J
Short-circuit Divice
12, LN NYNN-NT20V20A $662 2017.07.12 J
Battery Tester
13. AR L BE-5066 S465 2017.07.06 J

Impact Platform
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This test report is invalid without testing stamp.
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The test report shall not be reproduced except in full without the written
approval of the Laboratory.
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The test results presented in this report is only valid to the samples

tested.
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